

Report No.: 48219960b1 001

Page 1 of 7

Client: YIEH Corp.
No.6, E-Da Road, Yanchao Dist., Kaohsiung City 82445, Taiwan, R.O.C.

Test item(s): 1 material(s) of metal, metallic

Identification/Model No(s): Stainless Steel Flat Products, Tubes, Bars and Profiles / EN 1.4301

Sample obtaining method: Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample receiving date: 2023-06-02

Testing period: 2023 06-02 – 2023-06-15

Place of testing: TÜV Rheinland Hong Kong Ltd.

Test specification:

According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU Annex II and its amendment Directive (EU) 2015/863: Total Content of Lead, Cadmium, Mercury, Chromium VI, Polybrominated Biphenyls, Polybrominated Diphenyl Ethers; and Benzylbutyl phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl) phthalate (DEHP), Diisobutyl phthalate (DIBP)

Test result:

Pass

Other information: Refers to TÜV test report no.: 48219960a1 001.

For and on behalf of
TÜV Rheinland Taiwan Ltd.



Arthur Cheng/Project Manager
Name/Position



2023-06-20
Date

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed. This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. "Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

Report No.: 48219960b2 001

Page 1 of 7

Client: YIEH Corp.
No.6, E-Da Road, Yanchao Dist., Kaohsiung City 82445, Taiwan, R.O.C.

Test item(s): 1 material(s) of metal, metallic

Identification/Model No(s): Stainless Steel Flat Products, Tubes, Bars and Profiles / EN 1.4307

Sample obtaining method: Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample receiving date: 2023-06-02

Testing period: 2023 06-02 – 2023-06-15

Place of testing: TÜV Rheinland Hong Kong Ltd.

Test specification:

According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU Annex II and its amendment Directive (EU) 2015/863: Total Content of Lead, Cadmium, Mercury, Chromium VI, Polybrominated Biphenyls, Polybrominated Diphenyl Ethers; and Benzylbutyl phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl) phthalate (DEHP), Diisobutyl phthalate (DIBP)

Test result:

Pass

Other information: Refers to TÜV test report no.: 48219960a2 001.

For and on behalf of
TÜV Rheinland Taiwan Ltd.



Arthur Cheng/Project Manager
Name/Position



2023-06-20
Date

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed. This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. "Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

Report No.: 48219960b3 001

Page 1 of 7

Client: YIEH Corp.
No.6, E-Da Road, Yanchao Dist., Kaohsiung City 82445, Taiwan, R.O.C.

Test item(s): 1 material(s) of metal, metallic

Identification/Model No(s): Stainless Steel Flat Products, Tubes, Bars and Profiles / EN 1.4016

Sample obtaining method: Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample receiving date: 2023-06-02

Testing period: 2023 06-02 – 2023-06-15

Place of testing: TÜV Rheinland Hong Kong Ltd.

Test specification:

According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU Annex II and its amendment Directive (EU) 2015/863: Total Content of Lead, Cadmium, Mercury, Chromium VI, Polybrominated Biphenyls, Polybrominated Diphenyl Ethers; and Benzylbutyl phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl) phthalate (DEHP), Diisobutyl phthalate (DIBP)

Test result:

Pass

Other information: Refers to TÜV test report no.: 48219960a3 001.

For and on behalf of
TÜV Rheinland Taiwan Ltd.



Arthur Cheng/Project Manager
Name/Position



2023-06-20
Date

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed. This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. "Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

Report No.: 48219960b4 001

Page 1 of 7

Client: YIEH Corp.
No.6, E-Da Road, Yanchao Dist., Kaohsiung City 82445, Taiwan, R.O.C.

Test item(s): 1 material(s) of metal, metallic

Identification/Model No(s): Stainless Steel Flat Products, Tubes, Bars and Profiles / EN 1.4404

Sample obtaining method: Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample receiving date: 2023-06-02

Testing period: 2023 06-02 – 2023-06-15

Place of testing: TÜV Rheinland Hong Kong Ltd.

Test specification:

According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU Annex II and its amendment Directive (EU) 2015/863: Total Content of Lead, Cadmium, Mercury, Chromium VI, Polybrominated Biphenyls, Polybrominated Diphenyl Ethers; and Benzylbutyl phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl) phthalate (DEHP), Diisobutyl phthalate (DIBP)

Test result:

Pass

Other information: Refers to TÜV test report no.: 48219960a4 001.

For and on behalf of
TÜV Rheinland Taiwan Ltd.



Arthur Cheng/Project Manager
Name/Position



2023-06-20
Date

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.

This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

"Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.